


CLARIFICATIONS TO EAC, MOEF&CC 

OBSERVATIONS (Ref: 163rd MoM) 
May, 2017 

C1101311 

Multiproduct SEZ/FTWZ and DTA 

at Layja Mota, Kutch Dist., Gujarat  

Submitted By 
 

M/s Sealand Ports Private Limited (SPPL) and M/s. Avash 

Logistic Park Private Limited (ALPL). 

KUTCH 
G U J A R A T 

EIA Consultant: 



Clarifications  



 
  

 Page 1 

Clarifications to Observations on Development of Multiproduct SEZ and 
Free Trade Warehousing Zone (FTWZ) at Layja Mota in District Kutch 
Gujarat– For further consideration of Environmental and CRZ Clearance 
– [F.No.21-68/2011-IA-III]. 

(Reference: Minutes of 163rd meeting of Expert Appraisal Committee for projects related 

to Infrastructure Development, Coastal Regulation Zone, Building/Construction, 
[...]
16. lf it is established by any competent authority that the damage is caused due to their

industrial activities to any person or his property .in that case they are obliged to pay the

compensation as determined by the competent authority.'

lT.Applicant shall have to comply with all the guidelines/Directive issued/ being issued by

MoEF/CPCB/DoEF from time to time.

18. Applicant shall not use/withdraw ground water either during construction and /or

operation phase.

19. Environmental cell shall be setup and shall be responsible for the total Environmental

management. \

20. Monitoring in respect to Air, Water, Noise level shall be carried out and results shall be

submitted to this Board on quarterly basis.

21. Adequate plantation shall be carried out all along the periphery of the industrial

premises in such a way that the density of plantation is at least 1000 trees per acre of

land and a green belt of 10 meters width shall be developed.

22. The applicant shall have to submit the returns in prescribed form regarding w3ter

consumption and shall have to make payment of water cess to the Board under the

Water (Prevention and Control of Pollution) Cess Act- 1977.

23. In case of transport of hazardous waste to a facility for (i.e. Treatment, Storage and

disposal) existing in a state other than the state where hazardous waste are generated,

the occupier shall obtain "No Objection certificate" from the state pollution Control

Board, the Committee of the concerned state or Union territory Administration where the

facility exists.

24. Unit shall take all concrete measures to show tangible results in waste generation

reduction, voidance, reuse and recycle. Action taken in this regards shall be submitted

within 03 nontSffiTts@Wf&f "Wfeen Gujarat
ISO - 9001 - 2008 & ISO - 1400'1 - 2004 Certified Organisation

Page 9 of 11



25. The unit shall maintain the records of production and consumption of electricity and

water for each day during the period of production. The unit shall maintain separate

figures for consumption of electricity for running the Air pollution control measures /

incineration system by having a separate meter/sub- meter for each Air Pollution

Conirol measures. The number of units consumed by operating the diesel generating

sets, if any, shall also be maintained. In case of plants involving 'Bio-mass' treatment,

for each addition of bio-mass time and quantity, should be recorded. The uptake rate of

Oxygen of the bio-mass in the aeration basin and other parameters of biological system

should be recorded, every day.

26. When electricity supply or water supply is disconnected in future on account of non-

comDliance with the GPCB norms or on account of the closure order, which may be

passed by the court or by the Govt., /GPCB under any statutory provisions relating io

environmental proiection and prevention and control of pollution.

27.The unit shall not use any diesel generating set or any other alternative source of

energy or water tankers from outside for continuing the production activities.

28. "Flolv l,/leters" should be !nstalled at inlet and outlet of Effluent Treatment Plant (ETP

thereafter).

29. All the chemicals and nutrients, which are required to be added/dosed anywhere in the

ETP, should be so added by using "Metering Pumps" only.

30. The printed log-books shall be maintained and get them certified for:-

30.1 Energy/Fuel Consumption/Raw material consumption and quantity of products

manufactured.

30.2 Waste water/gaseous/ hazardous waste flow at inlet & outlet of E.T.P. & air pollution

control measures/ incinerator.

30.3 Quantity of sludge generated/ treated/ stored/ reused/ disposed off separately for

each type of hazardous waste.

31. Laboratory analysis/reports for each of the specified parameters of liquid effluents,

gaseous discharge and hazardous waste sample.

32. Low NOx burners may be provided to avoid excessive formulation of Nox- only LSHS

will be used as fuel during the critical months to ensure that SO2 levels in the ambieni

air is within the norm specified.

33. A copy of approved on-site Emergency Plan as required under the Rules 13 and 14 of

the Handling, Manufacture, storage and lmport of the Hazardous chemicals Rules,

1989 should be submitted to the Board.

34. The funds earmarked for the Environmental protection measures should nol be diverted

for any other purpose and year wise expenditure should be reporied to this Board and

to the Government.

Page 10 of 1 1



ffi\7t
GPCB

GUJARAT

35. Storm water shall not be mixed with the
water shall be provided separately.

36. Good housekeeping shall be maintained within the factory and industrial premises. All
pipes, vents, joints valves and drains shall be leak proof. They should be checked
periodically and arrangements thereof shall be indicated in the On-site Emergency Plan.

Floor washing shall be admitted in to the effluent collection system for subsequent

treatment and disposal.

37. The directives issued by the Board from time to time in view of direction issued by'the
Honorable High Court of Gujarat in the mafter of S.C.A.770|95 shall have to be

comolied with.

38. The applicant shall make an application for renewal of the consent at least 60 days

before the date of expiry of the consent.

39. Industry shall have to display the relevant information with regard to hazardous waste
as indicated in the Hon. Supreme .Court's order in W.P. No.657 of 1995 dated '14th

October 2003.

40. Industry shall have to display on-line data outside the t;hE;i;t*g"t" *itn t"g"to to
quantity and nature of hazardous chemicals being handled in the plant, including

wastewater and air emissions and solid hazardous waste generated within the factory
premises.

Clesn Gujarat Green Guiarat
ISO - 9001 - 2008 & ISO - 1400'1 - 2004 Certified Organisation

Paoe 11 of 11

POLLUTION CONTROL BOARD
PARYAVARAN BHAVAN

Sector 10-A, Gandhinagar 382010

Phone :Q79\23226295
Fax :(A79)23232156
website : www.gPcb.gov.in

industrial effluent. Disposal svstem for storm

For and on behalf of
Gujarat Pollution Control

egda)



Annexure III  

High Court ORDER  







Annexure IV  

Corrected CRZ Map 







Annexure V  

Marine outfall - cumulative 

impact assessment model 

studies 



 
  

 Page 1 

Annexure V: Details of various possible discharges from the individual 
industrial sectors proposed in the SEZ/FTWZ & DTA , proposed treatment 

systems, treated water characteristics, marine Outfall system with 
mathematical model studies 

1 Details of CETP proposed in SEZ/FTWZ & DTA 

The wastewater in the SEZ/FTWZ and DTA will be generated from the industries such as Focus 

Engineering Goods, Textile/Handcrafts, Non Metallic minerals, Pharmaceuticals and medicinal 

products, Basic, allied, speciality chemicals and polymer products, Plastic Industries, thermal Power 

Plants, FTWZ and Shipping Ancillary sectors as well as from utilities/amenities. The wastewater 

generated is categorized broadly into two types namely: 

 Industrial wastewater/effluent 

 Domestic wastewater/sewage 

Estimated effluent generation are as below; 

i. From SEZ/ FTWZ excluding power plants around 8.89 MLD 

ii. From power plants around 5.148 MLD 

iii. From DTA industries about 12.007 MLD   

Estimated sewage generation from SEZ/ FTWZ, DTA industries, Non Processing areas (NPA) and 

Power plants will be around 1.03 MLD, 0.549, 3.93 and 0.468 MLD respectively.  

The Power plants which are the main industries of within the SEZ/FTWZ and DTA area will have their 

own ETP and STP to treat their effluents and sewage.  

The Non Processing Area (NPA) will have a STP of 3.93 MLD Capacity to treat the sewage generated 

at NPA  

The effluents generated at the industries proposed in the SEZ/FTWZ & DTA other than Power plants 

will be collected and treated in a common effluent treatment system, Hence it is termed as Common 

Effluent Treatment Plan (CETP). In order to achieve effective/efficient treatment in CETP, sewage 

generated in processing area is proposed to be mixed with industrial effluents at aeration tank in 

secondary treatment. 

Considering the heterogeneous effluent characteristics, SEZ regulation for wastewater treatment at 

DTA, to achieve most effective treatment of wastewater from all industrial zones, and to avoid long-

term O&M issues as suggested by MoEF,  five CETPs are proposed. Among them, two CETPs are 

with zero discharge (i.e., one at DTA 2 and one at SEZ NW area for focus engineering goods) and 

other three CETPs (one for Pharmaceuticals and Chemicals, one for Non‐Metallic Minerals, Textiles 

and Handicrafts, and one for Engineering goods, FTWZ, shipping and textiles industries) the treated 

wastewater are proposed to be discharged through marine outfall.  

Details of proposed CETPs are given in Table 1 below: 

Table 1: Proposed CETPs 

CETP 

Estimated 
Industrial 
Effluent 
(MLD) 

Industrial Sectors to be serviced 

Treated 
Water 

Disposal 
System 

CETP 1 8.74 Pharmaceuticals and Chemicals (DTA) 
Marine 

discharge CETP 2 2.42 
Non‐Metallic Minerals, Textiles and Handicrafts 

(DTA) 

CETP 3 1.39 DTA (Plastic Industry) Zero 



 
  

 Page 2 

CETP 

Estimated 
Industrial 
Effluent 
(MLD) 

Industrial Sectors to be serviced 

Treated 
Water 

Disposal 
System 

discharge 

CETP 4 8.18 
Engineering Goods, Shipping, Textiles and 

FTWZ 
Marine 

discharge 

CETP 5 1.75 Engineering Goods proposed at NW of SEZ 
Zero 

discharge 

 

Zero discharge units proposed at DTA (Plastic Industries) / CETP 3 and NW of SEZ for Focus 

engineering goods / CETP 5 will regenerate 3.14 MLD.  Zero liquid discharge technologies help plants 

meet discharge and water reuse requirements. Reuse of this treated water is proposed and already 

taken in to consideration while estimating the total water requirement (Water balance) 

The ZLD will be ensured by adopting the following 

 Employing   advanced wastewater treatment technologies to purify and recycle  

 Monitoring at Individual CETP level is proposed  

 No Discharge connection into Marine Outfall System during normal operations  

 Imposing the responsibility on Member industries to adopt recycle/reuse methodologies to the 

extent possible. 

1.1 Zero Discharge CETP 3 and CETP 5 Details 

Following are the details of anticipated inlet characteristics of zero discharge CETP proposed for 

Plastic and Engineering industries.  

 

 

Table 2: Zero discharge CETP Anticipated Inlet (Wastewater) Primary Characteristics 

S. No. Parameter Unit 
Designed Influent 

Characteristics 

1.  pH - 6-10 

2.  Temperature 
o
C 45.0 

3.  Oil and grease mg/l 20.0 

4.  BOD mg/l 1,470 

5.  COD mg/l 2,900 

6.  Suspended Solids mg/l 800 

7.  Dissolved Solids mg/l 2,000 

8.  Cyanide (CN) mg/l 2.0 

9.  Chromium Total (Cr) mg/l 2.0 

 

The proposed treatment scheme for the Zero Discharge CETPs (3&5) is shown in Figure -1. 



 
  

                 Page 3 

 

 

Figure 1: Proposed Treatment Scheme for Zero Discharge CETPs 



 
  

                 Page 4 

The incoming wastewater will be treated initially in Bar Screen Chamber and Oil water separators to 

remove floatable materials and oil & Grease if any. Then it will be sent to Equalization tank to make a 

flow as homogeneous and PH adjustment will also be done. Thereafter depending on the quality of the 

wastewater to be treated including SS, the chemical to be used for treatment in the Flocculation tank/ 

Reactor will have to be changed. (For e.g.: For Cyanide: Na(OH) + NaOCl; For Chromium: Sulphuric 

Acid, FeSO4, Lime etc., ). The Settled/ precipitated contents will be removed in the primary clarifier 

and then the WW will be sent to Aeration tank for the reduction of BOD/COD. Secondary Clarifier will 

be used to remove the solids/sludge present in the treated WW and then depending on the 

requirement/ use chlorine dosages will be added. Then this treated WW will be sent through multi 

grade filters and Activated Carbon Filters for further Polishing before feeding in to Ultra Filtration (UF) 

module. UF is essential to ensure the quality of feed to Reverse Osmosis (RO) to avoid frequent 

membrane replacements. RO system will ensure the required water quality for reuse and the reject will 

be treated with Multiple Effect Evaporator to make system as ZERO LIQUID DISCHSRGE (ZLD). All 

the recovered solids will be sent to TSDF.   

Following are the details of anticipated treated water characteristics of zero discharge CETP proposed 

for Plastic and Engineering industries. 

 Table 3: Zero discharge CETPs Anticipated Treated Water Characteristics 

S. No. Parameter Unit 
Treated Water  
Characteristics 

1.  pH - 6.5-8.5 

2.  Temperature 
o
C atm 

3.  Oil and grease mg/l <0.5 

4.  BOD mg/l <3 

5.  COD mg/l <15 

6.  Suspended Solids mg/l <0.5 

7.  Dissolved Solids mg/l <100 

8.  Cyanide (CN) mg/l <0.05 

9.  Chromium Total (Cr) mg/l <0.05 

 

Following are the water balance which shows the reuse of CETP 3 and CETP 5 treated water along 

with NPA STP treated water in various industrial sectors proposed in the Multi-Product SEZ/FTWZ and 

DTA.  



 
  

                 Page 5 

 

Figure 2:  Raw Water Balance Diagram for SEZ/FTWZ and DTA 

In addition, the cooling water requirements of both the Power plants proposed in the Multi-

Product SEZ/FTWZ and DTA is estimated considering 1.3 CoC which ensure low water 

consumption as well as discharges with respect to Once Through System.    

1.2 Other CETPs (CETP1, CETP 2 and CETP 4) Details 

Following are the details of anticipated inlet characteristics of CETPs proposed for Chemicals & 

Pharmaceuticals (CETP1), Non Metallic Minerals & Textiles (CETP 2) and Engineering Goods, 

Textiles & Shipping (CETP 4). 

 

 

 



 
  

                 Page 6 

Table 4: Anticipated Inlet Characteristics for Chemicals & Pharmaceuticals in CETP 1 

S. No. Parameter Unit 
Designed Influent 

Characteristics 

CETP Influent Standard as 
per EP Act 1986 as 

amended 

1.  pH - 5.5-9.0 5.5-9.0 

2.  Temperature 
o
C 45.0 45.0 

3.   Oil and grease mg/l 20.0 20.0 

4.  BOD mg/l 1470 - 

5.  COD mg/l 2900 - 

6.  Suspended Solids mg/l 800 - 

7.  Dissolved Solids mg/l 2000 - 

8.  Copper (Cu) mg/l 3.0 3.0 

9.  Zinc (Zn) mg/l 15.0 15.0 

10.  Chromium Hexavalent (Cr 
(+6)

) mg/l 2.0 2.0 

11.  Lead (Pb) mg/l 1.0 1.0 

12.  Cyanide (CN) mg/l 2.0 2.0 

13.  Iron (Fe) mg/l 2.2 - 

14.  Phenolic Compounds mg/l 5.0 5.0 

15.  Total Ammonical Nitrogen mg/l 70 50 

16.  Total Kjeldajl Nitrogen mg/l 120 100 

17.  Sulphides mg/l 10 5.0 

18.  Nitrates mg/l 100 20.0 

Table 5: Anticipated Inlet Characteristics for Non Metallic Minerals & Textiles in CETP 2 

S. No. Parameter Unit 
Designed Influent 

Characteristics 

CETP Influent Standard as 
per EP Act 1986 as 

amended* 

1.  pH - 6-10 5.5-9.0 

2.  Temperature 
o
C 45.0 45.0 

3.   Oil and grease mg/l 20.0 20.0 

4.  BOD mg/l 1470 - 

5.  COD mg/l 2900 - 

6.  Suspended Solids mg/l 800 - 

7.  Dissolved Solids mg/l 2000 - 

8.  Copper (Cu) mg/l 3.0 3.0 

9.  Zinc (Zn) mg/l 15.0 15.0 

10.  Chromium Hexavalent (Cr 
(+6)

) mg/l 2.0 2.0 

11.  Lead (Pb) mg/l 1.0 1.0 

12.  Cadmium (Cd) mg/l 1.0 1.0 

13.  Nickel (Ni) mg/l 3.0 3.0 

14.  Cyanide (CN) mg/l 2.0 2.0 

15.  Mercury (Hg) mg/l 0.01 0.01 

16.  Arsenic (As) mg/l 0.2 0.2 

17.  Chromium Total (Cr) mg/l 2.0 2.0 

Table 6: Anticipated inlet characteristics for Engineering Goods, Textiles & Shipping in CETP 4 

S. No. Parameter Unit 
Designed Influent 

Characteristics 

CETP Influent Standard as 
per EP Act 1986 as 

amended* 

1.  pH - 6-10 5.5-9.0 

2.  Temperature 
o
C 45.0 45.0 

3.  Oil and grease mg/l 20.0 20.0 

4.  BOD mg/l 1,470 - 

5.  COD mg/l 2,900 - 

6.  Suspended Solids mg/l 800  

7.  Dissolved Solids mg/l 2,000 - 

8.  Copper (Cu) mg/l 3.0 3.0 

9.  Zinc (Zn) mg/l 15.0 15.0 



 
  

                 Page 7 

S. No. Parameter Unit 
Designed Influent 

Characteristics 
